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A . HL{EER 4 / Machine body




A. PlE#BSr /Machine body

=, = = = =N
No. No. Ref. No. Amt.
1 41703001 SA4534001 EHES BUSHING U 1 T1310
2 41729001 117608001 T 1145 DOWEL PIN 1
3 41722001 SA4596001 )Y #£20-15 RUBBER CAP 20-15 1
4 41722002 117934001 B %13, 5 RUBBER CAP, 13.5 1
5 41722003 104821001 )% 2£10. 5 RUBBER CAP, 10.5 3
6 41711050 SA4597001 ik TR MOTOR COVER R 1
7 S04038 062061016 BEATME X 10 SCREW PAN M6X 10 4
8 41711051 SA4598001 A HL MOTOR COVER L 1
9 S04038 062061016 BEATME X 10 SCREW PAN M6X 10 4
10 301381 SA4600001 [ AR FACE PLATE 1
11 41722004 104449001 ¥ #£15. 5 RUBBER CAP, 15.5 1
12 41712003 SA4601001 TR F-PLATE PACKING 1
13 S04038 062061016 BEATME X 10 SCREW PAN M6X 10 3
14 301383 SA4603101 KIERR o SHUTTLE RACE COVER 1
15 41712005 SA6272001 NIRERR s £ D SHUTTLE RACE COVER HOOK D 1
16 S02031 004300513 FEETM3 X 5 SCREW, PLAT M3 X5 2
17 41712006 SA3264001 B RF NUT PLATE 1
18 | 4171220200 | SA6207001 R HINGE 1
19 N01013 021300103 P2 EEM3 STEPPING COVER 2
23 301384 SA3200101 PREAT B4 THREAD TAKE-UP COVER 1
24 S04079 062401006 JEETMA X 10 SCREW PAN M4 X 10 1
25 41712008 SA4604001 [In] Bk 5 B STEPPING COVER 1
26 4175830012 | SA3306001 BUZEI7-3 SHOULDER SCREW, 7-3 1
27 41728020 120265002 3 A SPRING WASHER 1
28 41728035 S07350002 e WASHER PLAIN 1
29 41711005 $36475000 BZETM5 SCREW, M5 1
30 41737001 $36924001 AL bR MARK, INJRY 1
<HTEHA {For Japan only>
31 41737002 SA2040001 | #EERERRZE (H/55) LABEL, CAYTION JPN/END 1
HTEHALSN {For Except Japan>
31 41737003 SA2040001 | #AEE SRS (h/3%) LABEL, CAYTTON CHN/END 1
32 41737004 $37060001 BeHubrid LABEL, GROUNDING 1
33 41722009 $20164001 Bk %13 RUBBER CAP, 13 1
34 41712009 $02445001 riEss FINGER GUARD 1
35 41728025 025350332 SEEE LS. 5 WASHER PLAIN L3.5 2
36 41712010 SA4605001 LKL AT HEAD REST 1
37 4175830037 | $42446001 BEFEME X 14 BOLT, SOCKET (S/P WASHER) M6 X 14 4
38 S04075 062300506 BEETM3 X 5 SCREW PAN M3 X5 4
39 41722006 SA6194001 )% 926 RUBBER CAP 26 1
40 41722007 S44010001 B %11, 5 RUBBER CAP 11.5 2
41 41722008 SA6441001 B G RUBBER CAP 2
42 41722009 $20164001 Bk 913 RUBBER CAP 13 1




B . L3k - $H4TF35 & / Upper shaft and needle bar mechanism




B. L%l « 41473 /Upper shaft and needle bar mechanism
=, = = = =N
No. No. Ref. No. Amt.
1 41702001 SA4606001 - UPPER SHUFT 1
2 4170501100 | SA3499001 H AR A AL CRANK ROD ASSY 1
3 S05124 018501636 JEFEME X 16 BOLT SOCKET M5X 16 2
4 41724001 SA4172001 | JREIHHAKIS X 18X 14 NEEDLE BEARING :BLUE 2
4 41724001 SA4173001 | JREIHHAKIS X 18X 14 NEEDLE BEARING : BLACK 2
4 41724001 SA4174001 | JREIHHAKIS X 18X 14 NEEDLE BEARING : GRAY 2
4 41724001 SA4175001 | JREIHHAKIS X 18X 14 NEEDLE BEARING : YELLOW 2
5 41703002 SA3206001 HAE BALL BEARING BUSH 1
6 B10014 SA4179001 i 7K 6904DDUNR BALL BEARING 6904DDUNR 1
7 B06005 SA4180001 i /A R-6904DDU BALL BEARING 6904DDU 1
8 S10018 $23651001 [ 5 BBATM6 X 0. 75 SET SCREW SOCKET (FT)M6 X 6 2
9 41703002 SA3206001 HRE BALL BEARING BUSH 1
10 B10012 SA4177001 i1 & 6004DDUNR BALL BEARING 6004DDUNR 1
11 $10018 $23651001 [ 5 BBATM6 X 0. 75 SET SCREW SOCKET (FT)M6 X6 2
12 41703004 SA4608101 BHSELG JOINTG 1
13 B10013 SA4178001 il & 6204DDUNR BALL BEARING 6204DDUNR 1
14 $10018 $23651001 ] 5 BBATM6 X 0. 75 SET SCREW SOCKET (FT)M6 X6 4
15 417830002 | $25235001 B24TM8 SCREW, M8 1
16 41704001 SA4609101 AT HEARG THREAD TAKE-UP CRANK G 1
17 S10018 $23651001 ] 5 BBATM6 X 0. 75 SET SCREW SOCKET (FT) M6 X 6 4
18 41712133 110367001 HPE 8 WASHER, PLATIN SPECTAL 8 1
19 41705012 SA6182001 F AT AT 4H A FK THREAD TAKE-UP LEVER FK SET 1
20 417517003 | SA2958001 FEETM5 X 6 SCREW FLAT M5X6 1
21 S09019 012500536 BE45TM5 X 5 SET SCREW SOCKET (FT)M5X5 1
22 S04078 062400816 BE45TM4 X 8 SCREW PAN M4 X8 1
23 417514001 145465001 PEETSM3. 57-40 X 6L SCREW SM3. 57-40 X 6L 1
24 $10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6X 6 2
25 41709001 142211001 PEES SLIDE BLOCK 1
26 41709002 SA3528001 WELS HB SLIDE BLOCK GUIDE 1
27 S05118 018401636 JEFEM4 X 16 BOLT SOCKET M4 X 16 2
28 41702002 SA4622001 AT NEEDLE BAR 1
29 417515002 | 144458001 JEETSM3. 57-40X 4. 5 SET SCREW, SM3. 57-40 X 4. 5 1
30 41703005 SA4666001 EI AT HEUK NEEDLE BAR BUSH UK 1
31 41703006 SA3224001 EEEIED NEEDLE BAR BUSH D 1
32 40319006 HLEE NEEDLE 1
33 12411002 $38713100 A FAN 1
34 S04078 062400816 B2ATM4 X 8 SCREW PAN M4 X8 3
35 40325010 SA6108001 A it PULLEY GEAR R 1
36 S09019 012500536 BEETM5 X 5 SET SCREW SOCKET (FT)M5X5 2
37 41702003 SA4626001 4t PULLEY SHUFT 1
38 41703007 SA4627001 ARES PULLEY BUSH 1
39 41727001 SA4628001 L E PULLEY SPRING 1
40 41703008 SA4629001 er g PULLEY BASE 1
41 P03027 047401242 PR A X 12 PIN SPRING ROLL AW4 1
42 41725002 SA4624001 WS PULLEY GEARL 1
43 S09019 012500536 BEETM5 X 5 SET SCREW SOCKET (FT)M5X5 2
44 $10018 $23651001 ] 5 BB ATM6 X 0. 75 SET SCREW SOCKET (FT)M6X 6 2
45 41711001 SA4630001 % PULLEY 1
46 S04079 062401006 JEETMA X 10 SCREW PAN M4 X 10 3
47 41728024 SA5158001 HE 14 WASHER PLAIN L4 3
48 S10019 012060636 BEETM6 X 6 SET SCREW SOCKET (FT)M6 X6 1
49 S05124 018501636 JEFEME X 16 BOLT SOCKET M5X 16 4
50 41712011 SA5230001 P42 FRIES WHEEL 2 2
51 417830021 | 062401016 BELTMA X 10 SCREW PAN M4 X 10 3
52 S09041 012060536 FEETM6 X 5 SET SCREW SOCKET (FT)M6 X5 1




C1. ZE#%¥E / Feed mechanism




Cl. i&¥l3'E /Feed mechanism

=, = = = =N
No. No. Ref. No. Amt.
1 400994 SA5229101 A FEED BRACKET ASSY 1
2 41724006 SA4637001 X-LMS: i) X-ILM GUIDE 2
3 S05114 018301436 JEFEM3 X 14 BOLT SOCKET M3X 14 15
4 41701003 SA4635101 EA G (X FEED BRACKET X 1
5 S05127 018300636 JEHEM3 X 6 BOLT SOCKET M3 X6 8
6 $02032 061300616 BEETM3 X 6 SCREW FLAT M3 X6 8
7 41709004 SA4636101 AL SR (0 X—SENSOR PLATE 1
8 $02032 061300616 BEETM3 X 6 SCREW FLAT M3 X6 2
9 41709005 SA4641001 7 ity <y X-BELT HOLDER 1
10 S05116 018400836 PEFEMA X 8 BOLT SOCKET M4 X8 2
11 41735001 SA4649001 Rzt X-GT BELT 1
12 41712012 SA4640001 5 it SRR (X) X-BELT HOLDER PLATE 1
13 S05116 018400836 PEFEMA X 8 BOLT SOCKET M4 X8 2
14 41702004 SA4639001 e (Y) Y-BALL SPLINE 1
15 B06006 076000600 BR% & 6000VV BALL BEARING RADIAL 6000W 1
16 41728001 $20356001 S PE 10 WASHER PLAIN 10 1
17 H03008 048100142 10 RETAINING RING EXTERNAL C10 1
18 | 4173500200 | SA4638001 XA it X-LEFT PULLEY 1
19 $10019 012060636 BEETM6 X 6 SET SCREW SOCKET (FT)M6X 6 1
20 B06007 076806606 Bk % K 6806VV BALL BEARING 6806VV 2
21 H01004 048420242 42 RETAINING RING EXTERNAL C42 2
22 41701013 SA4642001 X5k g X-PULLEY BRACKET 1
23 S05124 018501636 JEFEME X 16 BOLT SOCKET M5X 16 2
24 W01009 025050236 e 5 WASHER PLAIN M5 2
25 | 4173500300 | SA4643001 XAt X-RIGHT PULLEY ASSY 1
26 41728001 $20356001 S E 10 WASHER PLAIN 10 1
27 B10015 SA4647001 BR% K 6900ZZNR BALL BEARING 6900ZZNR 2
28 41702005 SA4648001 X587 i dih X-PULLEY FULCRUM SHAFT 1
29 S10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6X 6 2
30 41712013 SA4650001 YL R Y-SENSOR PLATE 1
31 S05119 018402036 BEFEMA X 20 BOLT SOCKET M4 X 20 2
32 41724007 SA4651101 Y-LMS: i) Y-IM GUIDE 2
33 41728002 SA4652101 Y-LMER Y-LM SPACER 2
34 $02032 061300616 JZETM3 X 6 SCREW FLAT M3X6 16
35 S05119 018402036 JEFEM4 X 20 BOLT SOCKET M4 X 20 8
36 W01006 025040236 4 WASHER PLAIN M4 8
37 W02008 028040246 PR R B 24 WASHER SPRING 2-4 8
38 41709032 e PN CLAMP H-POSITION 2 T1310
39 S05119 018402036 JEFEM4 X 20 BOLT SOCKET M4 X 20 2 T1310
40 41711062 [ 2 AR HOLDER PLATE 2
41 41726020 SA5220001 Vimekis] ADJUST PIN 4
42 $09005 012030536 BEETM3 X 5 SCREW FLAT M3X5 4




C2. ix#l#E / Feed mechanism




C2. iX¥l3E /Feed mechanism

=, = = = =N
No. No. Ref. No. Amt.
1 S05111 018062036 JEFEM6 X 20 BOLT SOCKET M6 X 20 4
2 41725003 SA4653001 X-iE A e X-FEED GEAR 1
3 $10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6 X6 2
4 B10015 SA4647001 FR% K 6900ZZNR BALL BEARING 6900ZZNR 2
5 41725004 SA4654001 YA i ke Y-FEED GEAR 1
6 $10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6 X6 2
7 B10015 SA4647001 FR%H K 6900ZZNR BALL BEARING 6900ZZNR 2
8 H05033 048080342 4 EE[ES RETAINING RING E8 1
9 4173501100 | SA4655101 Y- Y-PULLEY ASSY 1
10 $10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6 X6 4
11 41703009 SA4658001 Y-RE Y-PULLEY COLLAR 1
12 41702006 SA4659001 Y-UR 5% Y-PULLEY DRIVING SHAFT 1
13 41701005 SA4661001 V-5 Ik g Y-PULLEY BRACKET 1
14 B10015 SA4647001 FR%l K 6900ZZNR BALL BEARING 6900ZZNR 2
15 | 4173502100 | SA4655101 J R B A Y-PULLEY ASSY 1
16 $10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6X 6 2
17 41702007 SA4662001 Y58 57 pidil Y-PULLEY FULCRUM SHAFT 1
18 41735005 SA4663001 Y-GT 7 iy Y-GT BELT 1
19 41712014 SA4664001 Y- SR BELT SUPPORT PLATEY 1
20 41712015 SA4665001 Y— [ i SCHERR Y-BELT WORK CLAMP PLATE 1
21 S05116 018400836 PEFEMA X 8 BOLT SOCKET M4 X8 4
22 417530304 | SA2972001 T2 Gy 38 M6 X 20 BOLT SOCKET (S/P WASHER) M6 X 20 2
23 S05119 018402036 JEFEM4 X 20 BOLT SOCKET M4 X 20 4
24 41711061 SA4667101 e COVER RAIL 2
25 41712017 SA4671001 fii 5 75 (R) FIXATION R 1
26 41712018 SA4672001 fi] 5 5 (L) FIXATION L 1
27 417830021 | 062401016 BELTMA X 10 SCREW FAN M4X 10 12
28 417530009 | 062400416 B24TM4 X 6 SCREW FAN M4 X6 4
29 | 4171201900 | SA4860101 N i AR INSIDE COVER R ASSY 1
30 | 4171202000 | SA4861101 N i AL INSIDE COVER L ASSY 1
31 | 4171202100 | SA4670101 A A OUTSDE COVER ASSY 2
32 41711002 SA4673001 Y-kt BELT COVER Y 1
33 417530025 | 0A5401006 | W2k (5 #4p8)) M4 X 10DB SCREW PAN(S/P WASHER) M4 X 10 2
34 400995 SA4675201 #h B AR AUXILIARY PLATE 1
35 41722010 SA4677101 F0 IR 2 e AUXTLIARY PLATE CUSHION 10
36 417515003 | $23849001 JEETMA X 16 SCREW M4 X 16 10
37 407N01002 | 021400216 B REM4 NUT 2 M4 10
38 41712023 SA4676001 AR S 2 AUXTLIARY PLATE BRACKET 6
39 417530037 542446001 JEAFEM6 X 14 BOLT SOCKET (S/P WASHER) M6X 14 6
40 41712024 SA6434001 BB S 48U SUPPORT PLATE GUIDE U 2
41 41712025 SA6435001 AL BIAR SZZAD SUPPORT PLATE GUIDE D 2
42 4175830035 | S55484002 12 Gir ) M5 X 10 BOLT SOCKET (S/P WASHER) M5X10 4
43 417530037 542446001 JEAFEM6 X 14 BOLT SOCKET (S/P WASHER) M6X 14 4
44 41722011 SA4679101 e g BELLOW 1
45 41712026 SA4680101 IS SR BELLOW PRESSER R 1
46 41712027 SA4681001 Gl SCAF BELLOW PRESSER F 1
47 41712060 SA4682001 PEE} BELLOW NUT 2
48 S04036 062300416 BEETM3 X 4 SCREW FAN M3 X4 4
49 417S30009 | 062400416 B24TM4 X 6 SCREW FAN M4 X4 4
50 41730041 SA4820201 Jok b ik 2 AEX PULSE MOTOR ASSY X 2
51 41712029 SA4684001 LR IR MOTOR BRACKET PLATE 1
52 S05048 018401036 BEETMA X 10 BOLT SOCKET M4X 10 4
53 41725005 SA3707001 UKZ 55216 GEAR 16 1
54 S09041 012060536 FEETM6 X 5 SET SCREW SOCKET (FT)M6X5 2
55 41730041 SA4823101 Jok b ak LAY PULSE MOTOR ASSY Y 2
56 41712029 SA4684001 LR IR MOTOR BRACET PLATE 1
57 S05048 018401036 BEETMA X 10 BOLT SOCKET M4X 10 4




C2. ix#l#E / Feed mechanism




C2. iX¥l3E /Feed mechanism

=, = = = =N
No. No. Ref. No. Amt.
58 41725005 SA3707001 UKZ A 5216 GEAR 16 1
59 S09041 012060536 FEETM6 X 5 SET SCREW SOCKET (FT)M6 X5 2
60 417530037 542446001 JEAFEM6 X 14 BOLT SOCKET (S/P WASHER) M6X 14 6
61 41712030 SA6306001 SR COVER CONNECT PLATE 1
62 417515006 | $23418002 B2ETM4 X 5 SCREW M4 X5 2
63 41728012 118735001 HJE WASHER 4
64 41737005 SA4224001 R 30X 40 MARK ATTENTION 30X 40 2
65 41712100 SA6450101 Tl S BEARING HOLDER BASE 2
66 S05121 018501036 JEFEM5 X 10 BOLT SOCKET M5 X 10 4
67 41712101 SA6449001 A s 4 BEARING HOLDER 2
67 41724005 A ERAK 126 BALL BEARING 126 2
68 S05048 018401036 BEATMA X 10 BOLT SOCKET M4X 10 4




C3. &% E / Feed mechanism

< B#= / For Solenoid type >
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C3. iX¥|l3'E /Feed mechanism

=, = = = =N
No. No. Ref. No. Amt.
<HBETRD <{For Solenoid type>

1 41701006 SA4686101 s Ji WORK CLAMP 1
2 41711007 SA4687101 ik SLIDER 1
3 H03008 048100142 B R4 REC10 RETAINING RING EXTERNAL C10 1
4 41712031 SA4688001 LTI SUPPORT SLIDER 1
5 41726001 SA4689001 ST B SUPPORT SHAFT SLIDER 1
6 H03018 048040142 i 4 Rl C4 RETAINING RING EXTERNAL C4 2
7 41712032 SA4690001 & IR WORK CLAMP LIFTER LEVER R 1
8 41712033 SA4691001 S AR L WORK CLAMP LIFTER LEVER L 1
9 41702012 SA4692001 JE VR R4 WORK CLAMP LIFTER SHAFT 1
10 $10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
11 H03006 048080142 i FH R4 18 CS RETAINING RING EXTERNAL C8 1
12 41712133 110367001 HPE 8 WASHER PLAIN SPECTAL 8 1
13 41708002 SA3231001 B IEB SET SCREW COLLAR B 1
14 S09041 012060536 BEETM6 X 5 SET SCREW SOCKET (FT)M6X5 2
15 41712034 SA4696001 IEFE CONNECTING ROD 2
16 41702021 SA4693001 PR A SPRING HOLDER SHAFT A 1
17 417530003 SA4697001 BUZETMbS SHOULDER SCREW M5 2
18 41702009 SA4694001 PR B SPRING HOLDER SHAFT B 1
19 $10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6 X 6 2
20 41727002 SA4695001 L SPRING LIFT 1
21 41712035 SA4698001 R CONNECTING LINK 2
22 417512002 | SA4700001 L WORK CLAMP SPRING HOLDER 2
23 N01017 021500216 75 AR REMS NUT 2 M5 2
24 41727003 SA4701001 L WORK CLAMP SPRING 2
25 41712036 SA4702001 J U FTR WORK CLAMP LIFTER LEVER R 1
26 41712037 SA4703001 J VS AL WORK CLAMP LIFTER LEVER L 1
27 41702012 SA4692001 JE VR R4 WORK CLAMP LIFTER LEVER L 1
28 $10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6 X6 1
29 H03006 048080142 i FH 418l CS RETAINING RING EXTERNAL C8 1
30 41712133 110367001 HPE 8 WASHER PLAIN SPECTAL 8 1
31 41708002 SA3231001 B 1EB SET SCREW COLLAR B 1
32 S09041 012060536 FEETM6 X 5 SET SCREW SOCKET (FT)M6 X5 2
33 41712038 SA4699001 SEAL STOPPER 2
34 S05120 018500836 PEFEME X 8 BOLT SOCKET M5 X8 4
35 W01009 025050236 - HBEIM5 WASHER PLAIN M5 4
36 W02001 028050246 RS B 25 WASHER SPRING 2-5 4
37 | 4170901300 | SA4863001 J G A1 AEA WORK CLAMP GUIDE A ASSY 1
38 417515003 | $23849001 JEETMA X 16 SCREW M4 X 16 2
39 | 4170901400 | SA4864001 5 ) 41 4EB WORK CLAMP GUIDE B ASSY 2
40 417530034 | S55482001 | ¥&f: (Hy#AjE) M4AX 14 | BOLT SOCKET(S/P WASHER) M4 X 14 4
41 | 4170901500 | SA4712001 JR I e AR WORK CLAMP SLIDER ASSY R 1
42 | 4170901600 | SA4714001 J S e AL WORK CLAMP SLIDER ASSY L 1
43 41724002 SA4706101 AP AR A WORK CLAMP RETAINER ASSY 4
44 41712039 SA4708001 S WORK CLAMP 1
45 417530036 | $55485001 | #E4: ChrdafE) M5X12 | BOLT SOCKET (S/P WASHER) M5X 12 2
46 S09009 012501031 BZETM5 X 10 SET SCREW SOCKET (FT)M5X 10 2
47 N01017 021500216 INFRUERE M5 NUT 2 M5 2
48 417520001 | SA4709001 SE A BB ET SHOULDER SCREW 2
49 | 4171204000 | SA4866101 JERRALAE1310 WORK CLAMP 1310 ASSY 1
50 417530035 | S55484002 | W2 Giy#fE) M5X 10 | BOLT SOCKET (S/P WASHER) M5X 10 2
51 L01011 017501616 IEHEM5 X 16 BOLT M5 X 16 4
52 W01009 025050236 - HEIM5 WASHER PLAIN M5 4
53 W02001 028050246 RS B 25 WASHER SPRING 2-5 4
54 400992 SA4715001 L1310 FEED PLATE 1310 1
55 417530035 | S55484002 | W2 Giy#fE) M5X 10 | BOLT SOCKET (S/P WASHER) M5X 10 2




C4 . =138 / Feed mechanism

< Z[E= / For Peneumatic type >

< HF 326G /| For 326G > |
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C4. iERIHEE /Feed mechanism

=] A= =) =) §=N
o | et | et n BT NAME OF PARTS | w0
1 41701006 SA4686101 [ BB WORK CLAMP 1
2 41702011 SA4717001 AT A CYLINDER SHAFT 1
3 S10019 012060636 BZATM6 X 6 SET_SCREW _SOCKET (FT)M6X 6 2
5 41730035 SA4719001 A ETHAER AIR CYLINDER ASSY 2
5 40736004 A AR E K 4 ADJUSTABLE PIPE FITTINGS 2
5 41736003 ARk PIPE JOINTS 2
5 41736005 $23LPA4 JOINT PA4 2
6 103019 048050142 Hh H 4 PEICH RETAINING RING EXTERNAL C5 2
7 41709012 SA4720001 ATk CYLINDER JOINT 2
8 41726002 SA4721001 AT L CYLINDER TOINT SHAET 2
9 H03003 048060142 14 E[C6 RETAINING RING EXTERNAL C6 4
10 41712042 SA4722001 JE AR (5D WORK CLAMP_LIFTER LEVER R AIR 1
11 41712043 SA4723001 T BEARL (KU WORK CLAMP LIFTER LEVER L AIR 1
12 41712044 SA4724001 [T BB AT (SR D WORK CLAMP LIFTER SHAFT AIR 2
13 417530033 | S55479001 BERE CHT $A P8 M4 X 8 BOLT SOCKET (S/P WASHER) M4X8 2
14 41702012 SA4692001 [T RAVEEE A4 WORK _CLAMP LIFTER SHAFT 1
15 S10019 012060636 BZETM6 X 6 SET SCREW_SOCKET (FT) M6 X 6 1
16 103006 048080142 4B RETAINING RING EXTERNAL C8 1
17 41712133 110367001 HHPES WASHER PLAIN SPECIAL 8 1
18 41708002 SA3231001 et SET _SCREW COLLAR B 1
19 S09041 012060536 BEETM6 X 5 SET SCREW_SOCKET (FT) M6 X5 2
20 | 4170901300 | SA4863001 [ BRI S [ AR A WORK_CLAMP GUIDE A ASSY 1
21 4175815003 | 23849001 BEETMA X 16 SCREW M4 X 16 2
22 | 4170901400 | SA4864001 [EMI S A 4B WORK CLAMP GUIDE B ASSY 2
23 4175830034 | $55482001 B2 GHF ) MAX 14 BOLT SOCKET (S/P WASHER) M4X 14 4
24 | 4170901500 | SA4712001 R e S AER WORK_CLAMP SLIDER ASSY R 1
25 4170901600 | SA4714001 JE I H 4 AL WORK CLAMP SLIDER ASSY L 1
26 41724002 SA4706101 [T A b 2H 44 WORK CLAMP RETAINER ASSY 4
27 41712045 SA4725001 JE IR WORK_CLAMP R 1
28 417530036 | S55485001 1A G 3P M5 X 12 BOLT SOCKET (S/P _WASHER) M5X12 1
29 S09009 012501031 TZETM5 X 10 SET_SCREW_SOCKET (FT)M5X 10 2
30 NO1017 021500216 YAV L aS A NUT 2 M5 2
31 417520001 | SA4709001 SE LB EAT SHOULDER SCREW 2
32 41712046 SA4726001 JESHIL WORK_CLAMP L 1
33 417530036 | S55485001 1A G 3P M5 X 12 BOLT _SOCKET (S/P_WASHER) M5X12 1
34 S09009 012501031 BEATM5 X 10 SET SCREW SOCKET (FT)M5X 10 2
35 N01017 021500216 75 fHBEREMS NUT 2 M5 2
36 4175820001 | SA4709001 EALERIEET SHOULDER SCREW 2
(HF1310) (FOR 1310)
37 41712047 SA4870101 JER A AE1310R WORK_CLAMP 1310R_ASSY 1
38 41712051 SA4871101 JEARZHAE1310L WORK CLAMP 1310L ASSY 1
39 417830035 | $55484002 T2 CHF SR BED M5 X 10 BOLT_SOCKET (S/P WASHER) M5X10 4
40 102006 017501616 BEAEM5 X 16 BOLT M5X16 4
41 W01009 025050236 T BES WASHER PLAIN M5 4
42 02001 028050246 AR 25 WASHER SPRING 2-5 4
43 41712049 SA4852001 R 1310 FEED PLATE 1310 1
44 417530035 | S55484002 124 G 3B M5 X 10 BOLT SOCKET (S/P_WASHER) M5X 10 2
44 41728004 SA4302001 E2 9 WASHER 2
(HTF2210) (FOR 2210)
45 41712050 SA4870101 JEARZHAE2210R WORK CLAMP 2210R_ASSY 1
46 41712051 SA4871101 JERR 204422101 WORK CLAMP 2210L ASSY 1
39 417530035 | S55484002 [ M2 (i ] M5 X 10 BOLT SOCKET (S/P_WASHER) M5X 10 4
40 102006 017501616 PEHEM5 X 16 BOLT M5X16 4
41 01009 025050236 S EES WASHER PLAIN M5 4
42 02001 028050246 TR BB 05 WASHER SPRING 2-5 4
44 417530035 | S55484002 | ke G HE) M5 X 10 BOLT SOCKET (S/P WASHER) M5X 10 2
44 41728004 SA4302001 7Y WASHER 2
47 41712052 SA4852001 EEHR 2210 FEED PLATE 2210 1
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D1. ¥{EIEE /Work clamp lifter mechanism

=, = = = =N
K5 |AdHSPart| S%54E B LR NAME OF PARTS B
No. No. Ref. No. Amt.
1 41710001 SA4759001 PhEe STEPPING CLAMP CAM 1
2 41705001 SA4760001 JEFT STEPPINGCLAMP CON. ROD 1
3 41728003 SA4763001 | WASHER STEPPING CLAMP CAM 1
4 B06008 623033000 157k 6805VV BALL BEARING 6805VV 1
5 $10018 $23651001 [ 5 BBATM6 X 0. 75 SET SCREW SOCKET (FT)M6 X 6 2
6 S04035 062400616 BE5TM4 X 6 SCREW PAN M4 X6 2
7 41726003 SA4761001 FEEC ROLLER SHAFT STEPPING CLAMP 1
8 41703010 SA4762001 it ROLLER STEPPING CLAMP 1
9 41728004 SA4302001 Hpg| WASHER 2
10 N01021 021060106 12 REM6 NUT 1 M6 1
11 41709017 SA4764001 JEER STEPPING CLAMP ARM R 1
12 102032 017061216 JEAEM6 X 12 BOLT M6 X 12 1
13 41702013 SA4765001 JEEF STEPPING CLAMP ARM F 1
14 $10019 012060636 BEETM6 X 6 SET SCREW SOCKET (FT)M6X 6 1
15 $10018 $23651001 ] 5 BBATM6 X 0. 75 SET SCREW SOCKET (FT)M6 X 6 1
16 41703011 SA4766001 JEE R BUSH STEPPING CLAMP F 1
17 41703012 SA4767001 JEBE R BUSH STEPPING CLAMP R 1
18 41712053 SA4768001 (] GEATA STEPPING CLAMP LINK A 1
19 4175830007 | SA4769001 BIZET6 SHOULDER SCREW 6 4
20 S04036 062300416 BEETM3 X 4 SCREW PAN M3 X4 4
21 41712054 SA4770001 (] WGEATB STEPPING CLAMP LINK B 1
22 41712055 SA4772001 (] BT STEPPING CLAMP LINK 1
23 41726004 SA4773001 IDEHT SHAET STEPPING CLAMP LINK 1
24 $10019 012060636 BEETM6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
25 $09006 012400436 PEETMA X 4 SET SCREW SOCKET (FT)M4 X 4 1
26 41709018 SA4777001 R STEPPING CLAMP LIFTER LINK 1
27 41702014 SA4771001 IE R SHAFT STEPPING CLAMP LIFTER LINK | 1
28 41728031 SA2161001 g WASHER 1
29 H03006 048080142 14 BE(8 RETAINING RING EXTERNAL C8 1
30 $10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6X 6 1
31 S09006 012400436 PEETMA X 4 SET SCREW SOCKET (FT)M4 X 4 1
32 41709019 SA4779001 [ EHE THAT STEPPING CLAMP LIFTER 1
33 41703013 SA4781001 BHAT I ROLLER STEPPING CLAMP LIFTER 1
34 41726005 141362001 ke ROLLER 1
35 41702015 SA4780001 PETL AT SHAFT STEPPING CLAMP LIFTER 1
36 $10019 012060636 BEETM6 X 6 SET SCREW SOCKET (FT)M6X 6 1
37 $02039 $25310101 BEETM4 X9 SCREW FLAT M4 1
38 41702016 SA4775001 PETIEFT STEPPING CLAMP LIFTER ROD 1
39 417512003 | SA4853001 P AT JOINT STEPPING CLAMP LIFTER 1
40 | 4170500200 | SA2663001 Lt R BALL JOINT ASSY 2
41 NO1021 021060306 B2 REM6 NUT 3 M6 2
492 417516001 | SA3227001 JEEEM6 X 0. 75 NUT (FT) M6 1
43 417530008 | SA4776001 Bkl SHOULDER SCREW 1
44 417512005 $32462001 BIZETB M6 SHOULDER SCREW B M6 1
45 L01007 017065002 BZAEM6 X 50 BOLT M6 X 50 1
46 N01021 021060106 1EREM6 NUT 1 M6 1
47 41709020 SA4778001 JR SRk PRESSER BAR CLAMP 1
48 S05116 018400836 PEFEMA X 8 BOLT SOCKET M4 X8 1
49 129530003 | SA1174001 P TE M4 PESSER ADJUSTING SCREW M14 1
50 129516001 | SA1175001 B REM 14 ADJUST SCREW NUT 1
51 41727004 SA5300001 L PRESSER BAR SPRING 1
52 41702017 $10112001 PG ) PRESSER BAR SPRING GUIDE 1
53 41703014 SA5301001 PR COLLAR PRESSER BAR SPRING 1
54 41703015 SA2195001 IR AT PRESSER BAR BUSH 1
55 S09041 012060536 FEETM6 X 5 SET SCREW SOCKET (FT)M6 X5 1
56 41702018 111466101 [ SEAT PRESSER BAR 1
57 41716001 JE & 2.5 WORK CLAMP 2.5 1
58 417515011 | S13399001 PEETSM3. 57X 12 SCREW SM3. 57X 12 1
59 41728032 151439102 g WASHER 1




D2 .#3E% & / Work clamp lifter mechanism
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D2. EMEEE /Work clamp

lifter mechanism

=, A= = 7> = =N
Mo | e | e | mmtean NASE OF PARTS e | W
<HBETRD <{For Solenoid type>
1 41724004 SA4729001 [IEATHhE SLIDE BUSH 1
2 S05048 018401036 [#Z£TM4 X 10 BOLT SOCKET M4X 10 4
3 41712056 SA4731001 | F B4 Tk 444 WORK CLAMP LIFTER PATE ASSY 1
4 41712057 SAA734001 | JEHRE SEAT E 1
5 S04080 062400416  [BZ4TM4 X 4 SCREW PAN M4 X4 1
6 41709021 SA4736001 | /& BIEREFHAT WORK CLAMP LIFTER LEVER 1
7 41726006 152744001 |4 PIN 1
8 41709022 102630001 | F JHIE FHHgHe NEEDLE BAR GUIDE SLIDE BLOCK 1
9 41702019 SA4737001 [$RFHATHHB WORK CLAMP LEVER SHAFT B 1
10 $10019 012060636 [BZ£TM6 X 6 SET SCREW SOCKET (FT)M6 X6 1
11 41728001 $20356001 [F#pE 10 WASHER PLAIN 10 1
12 H05033 048080342 [+4PEES RETAINING RING E8 1
13 $10019 012060636 [BZ£TM6 X 6 SET SCREW SOCKET (FT)M6 X 6 2
14 41729002 118208001 | FHi/y DOWEL PIN 1
15 41712058 SA4738001 | /& BIEREFHAT WORK CLAMP LIFTER PATE ASSY 1
16 417520010 | SA3438001 |PgiZ4T SHOULDER SCREW 2
17 41727005 SA4739001 |35 PRESSER BAR SPRING 1
18 41701008 SAATA1101 | Tk MOTOR BRACKET 1
19 41712063 SA4742001 [ A0 Ey kA WORK CLAMP MOTOR PLATE 1
20 S05121 018501036 [#EFM5X 10 BOLT SOCKET M5 X 10 2
21 41730043 SA4826201 |Jhkirh Ly ik 2 #4:P PULSE MOTOR ASSY P 1
23 S05048 018401036 [#Z£TM4 X 10 BOLT SOCKET M4X 10 4
24 41725009 SA4743001 |ZRZ) P54 WORK CLAMP DRIVING GEAR 1
25 $10019 012060636 [BZ2£TM6 X 6 SET SCREW SOCKET (FT)M6 X6 2
26 41702020 SA4744001  [FEB S A WORK CLAMP FULCRUM SHAFT 1
27 B10015 SA4647001 | ER%#&6900ZZNR BALL BEARING 6900ZZNR 2
28 H03008 048100142 |4 H#4KEIC10 RETAINING RING EXTERNAL C10 2
29 S04035 062400616  [IZ%TM4 X 6 SCREW PAN M4 X6 1
30 W01001 025040236 | J-HpEM4 WASHER PLAIN M4 1
31 41725010 SA4745001 [\uES %S WORK CLAMP CAM GEAR 1
32 $10021 016061031 [#Z2£TM6 X 10 SET SCREW SOCKET (CN)M6 X 10 1
33 $10019 012060636 [BZ£TM6 X 6 SET SCREW SOCKET (FT)M6 X6 1
34 | 4171000200 | SA4746001 [JEBY &S24 WORK CLAMP CAM 1
36 $10021 016061031 [#Z2£TM6 X 10 SET SCREW SOCKET (CN)M6 X 10 1
37 $10019 012060636 [BZ£TM6 X 6 SET SCREW SOCKET (FT)M6X 6 1
38 | 4170301700 | SA4747001 |J&BHJE Sy WORK CLAMP H-POSITTON DOG 1
39 S05115 018400636 [IZH:M4 X 6 BOLT SOCKET M4 X6 1
40 41702025 SA4748001 | He 4w WORK CLAMP LEVER SHAFT 1
41 $10019 012060636 [BZ2£TM6 X 6 SET SCREW SOCKET (FT)M6X 6 1
42 41709023 SA6210001 |IAJ &R s AT STEPPING W-CLAMP DRIVING LEVER 1
43 41702022 SA3441001 [#RJEiREHH W-CLAMP LIFTER ROLLER SHAFT 1
44 B04026 070696800 |%li&AR-69677 BALL BEARING RADIAL 69677 1
45 41728005 109763001 |3 WASHER 1
46 S09019 012500536 [BZE£TM5 X 5 SET SCREW SOCKET (FT)M5X5 1
47 41709024 SA4750001 | & BIER ZhAT WORK CLAMP DRIVING SHAFT 1
48 41702022 SA3441001 [#RJEiREHh W-CLAMP LIFTER ROLLER SHAFT 1
49 B04026 070696800 |%iliAR-69677 BALL BEARING RADIAL 69677 1
50 41728005 109763001 |3 WASHER 1
51 S09019 012500536 [BZE£TM5 X 5 SET SCREW SOCKET (FT)M5X5 1
52 41728001 $20356001 |10 WASHER PLAIN 10 1
53 41712061 SA4752001 [\ ESEAT WORK CLAMP CAM STOPPER 1
54 S04035 062400616  [IZ%TM4 X 6 SCREW PAN M4 X6 2
55 41712062 SA4753001  [JE ML B 2E AR WORK CLAMP SENSOR PLATE 1
56 S04035 062400616 [#Z4£TM4 X 6 SCREW PAN M4 X6 2
57 S10019 012060636 [BZ£TM6 X 6 SET SCREW SOCKET (FT)M6 X6 1
58 41737005 SA4224001 [V EEAF530X40 MARK ATTENTTION 30X 40 1
59 S05110 018061236 [#EFEM6 X 12 BOLT SOCKET M6 X 12 2




D3 .#5[E% & / Work clamp lifter mechanism

< ZEX / For Peneumatic type >
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D3. #EEIEE /Work clamp lifter mechanism

=, = = = =N
No. No. Ref. No. Amt.
1 41701008 SA4741101 T MOTOR BRACKET 1
2 41712063 SA4742001 T JH 2 3 B WORK CLAMP MOTOR PLATE 1
3 S05121 018501036 JEFEM5 X 10 BOLT SOCKET M5 X 10 2
4 41730043 SA4826201 Jok i By A 4P PULSE MOTOR ASSY P 1
6 S05133 018401036 BEATMA X 12 BOLT SOCKET M4X 10 4
7 41725009 SA4743001 IX 7k 56 WORK CLAMP DRIVING GEAR 1
8 $10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6 X6 2
9 41702020 SA4744001 JE J =2 WORK CLAMP FULCRUM SHAFT 1
10 B10015 SA4647001 BR%l & 6900ZZNR BALL BEARING 6900ZZNR 2
11 H03008 048100142 4B 10 RETAINING RING EXTERNAL C10 2
12 S04035 062400616 BE5TM4 X 6 SCREW PAN M4 X6 1
13 01001 025040236 g 4 WASHER PLAIN M4 1
14 41725010 SA4745001 LRI WORK CLAMP CAM GEAR 1
15 S10021 016061031 BEATME X 10 SET SCREW SOCKET (CN)M6 X 10 1
16 $10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6 X6 1
17 | 4170301700 | SA4747001 J J i A WORK CLAMP H-POSITION DOG 1
18 S05115 018400636 PEFEMA X 6 BOLT SOCKET M4 X6 1
19 41702025 SA4748001 S S WORK CLAMP LEVER SHAFT 1
20 $10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
21 41709023 SA6210001 (7] B SR B AT STEPPING W-CLAMP DRIVING LEVER 1
22 41702022 SA3441001 BRI EC M W-CLAMP LIFTER ROLLER SHAFT 1
23 B04026 070696800 Tl 7Rl K R—-696 77 BALL BEARING RADIAL 69677 1
24 41728005 109763003 HJE| WASHER 1
25 S09019 012500536 BE4ETM5 X 5 SET SCREW SOCKET (FT)M5X5 1
26 41712062 SA4753001 S A% R AR WORK CLAMP SENSOR PLATE 1
27 S04035 062400616 B25TM4 X 6 SCREW PAN M4 X6 2
28 41737005 SA4224001 R 30X 40 MARK ATTENTION 30X 40 1
29 S05110 018061236 JEFEME X 12 BOLT SOCKET M6 X 12 2
31 41722003 104821001 )% #£10. 5 RUBBER CAP 10.5 2
33 41708302 SA4757001 B | SET SCREW COLLAR 1
34 $10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6 X6 2
35 $10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6 X6 1




E . TH%EE / Lower shaft mechanism
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E. T#i%EE /Lower shaft mechanism

=) AR= = % = =N
Mo | e | e | mmtean NASE OF PARTS e | W
1 417830011 | SA3226001 |BfiB4T SHOULDER SCREW 1
2 417516001 | SA3227001 [|WEEEM6X0. 75 NUT (FT) M6 1
3 41725011 SA3228101 [##hik#e ROCK GEAR 1
4 41702027 SA4782001 [$%5h ik %4 ROCK GEAR SHAFT 1
5 41708002 SA3231001 |%MB SET SCREW COLLAR B 1
6 S09041 012060536 [BZ£TM6 X 5 SET SCREW SOCKET (FT)M6X5 2
7 41708006 SA3233001 [ SET SCREW COLLAR 1
8 S10018 S23651001 | e M2 ETM6 X 0. 75-6 SET SCREW SOCKET (FT) M6 X 6 2
9 $10019 012060636 [BZ£TM6 X 6 SET SCREW SOCKET (FT)M6X 6 2
10 | 4170202800 | SA4783001 | F#h4ift: LOWER SHAFT ASSY 1
11 $09019 012500536 [BZE£TM5 X 5 SET SCREW SOCKET (FT)M5X5 1
12 41703019 SA6216001 | FiihE LOWER SHAFT BUSH 1
13 $10019 012060636 [BZ£TM6 X 6 SET SCREW SOCKET (FT)M6 X6 1
14 41702029 SA3238101 |42 i 4 ADJUSTING STUD 2
15 41722015 081003670 _[0FE REIPW3 0 RING PW3 2
16 41701009 SA6220001 | KJieAR FE Al AEG SHUTTLE RACE BASE ASSY G 1
17 41712190 S02429201 [JEAR Lk S Iy SHUTTLE RACE THREAD GUIDE 1
18 417515007 | SA4199001 [#E4TM3 X 4 SCREW M3 X 4 2
19 | 4172601500 | SA3241001 | KJehs [l 249 S-RACE BASE SETTING CLAW 2
20 41727006 152684101 |15 COMPRESSION SPRING 2
21 01002 026030236 | #EM3 WASHER PLAIN M3 2
22 $04082 062300616 [BZ£TM3 X 6 SCREW PAN M3 X6 2
23 41723013 153050000 | %G S—RACE BASE FELT 2
29 41723012 S59886001 |yHF41=360 FELT 1=360 2
30 $10019 012060636 [BZ2£TM6 X 6 SET SCREW SOCKET (FT)M6 X6 1
31 H05032 048070342 [+4PEET RETAINING RING E7 1
32 41718001 SA3284101 |#Z4ED DRIVER D 1
33 S05122 018501232  [AFEM5 X 12 BOLT SOCKET M5 X 12 1
34 41718002 *P. 66 AN SHUTTLE RACE BASE 1
35 | 4171800300 *P. 66 B EAL BOBBIN CASE ASSY 1
39 41718004 *P. 66 il BOBBIN 1
40 41703020 SA3283101 |EFER SET SCREW COLLAR R 1
41 $09019 012500536 [BZ£TM5 X 5 SET SCREW SOCKET (FT)M5X5 1
— 4 41718005 *P. 66 AR SHUTTLE HOOK 1
44 41711027 SA3278001 |4l BUSH 1
45 41724008 VAKX 12X 11 NEEDLE BEARING 2
46 41711028 SA3276001 [ ) SPACER COLLER 2
47 41729005 ) 1R RETAINING RING 2
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F. ftyiE¥g 3 & //Lubrication

=, = = = =N
No. No. Ref. No. Amt.
1 417830022 | SA3244001 AT SET SCREW 1
2 41712065 SA4785001 AV 2 CRANK COVER 1
3 S04038 062061016 BEETME X 10 SCREW PAN M6X 10 3
4 41712066 SA4787001 R ARLE CRANK WICK PLATE 1
5 S04035 062400616 BE5TM4 X 6 SCREW PAN M4 X6 2
6 41723027 SA5294001 BV 2k FLAT WICK 1=90 0.09
7 41723005 SA4786101 S FELT 1
8 41712067 SA3503201 SRR LOWER SHAFT WICK SUPPORT 1
9 41723006 SA3504201 el LOWER SHAFT GEAR FELT 1
10 S04035 018400636 PEARMA X 6 BOLT SOCKET M4 X6 2
11 41712068 SA4788001 Ay 7 e WICK SUPPORT 1
12 S04035 062400616 FE5TM4 X 6 SCREW PAN M4 X6 1
13 41723027 SA6593001 i i 45 FLAT WICK =180 0.18
14 41723026 SA5292001 Mk 2.5 WICK L=780 0.78
15 12921002 S07459100 | #EJe Bl (63X ¢5) OTL TUBE 1=240 0. 24
16 12921002 SA6576001 | #EJe Bl (63X ¢5) OTL TUBE L=210 0.21
17 41712069 SA6087001 NS R ) WICK SUPPORT 1
18 41712070 104567101 T 28 % 4 WICK SUPPORT 1
19 41711003 549992000 JHAR OIL GAUGE WINDOW 1
19 41722030 i RUBBER RING 1
19 41711021 P BAFFLE PLATE 1
20 41711004 152948001 JHAR OIL GAUGE WINDOW 1
20 41722031 B RUBBER RING 1
20 41711022 P BAFFLE PLATE 1
21 12921002 S50529000 | #EJe Bl (63X ¢5) 0IL TUBE L=320 0.32
23 12923018 SA5292101 THZk4 X 4 WICK L=680 0. 68
24 12921002 S53175000 | #EJe byl (63X ¢5) OTL TUBE L=450 0. 45
25 12921002 SA5072001 | #EJE Bl (63X ¢5) OTL TUBE L=120 0.12
26 12923019 $45849000 W26 X 6 WICK 6X6 1L=300 0. 30
27 41723011 $09043000 Vi FELT 4
28 12923018 549982000 THZk4 X 4 WICK 4 X4 =400 0. 40
29 12921002 S48189000 | #EJe byl (63X ¢5) 0TL TUBE L=280 0.28
30 41712071 SA3246001 RS GEAR WICK SUPPORT 1
31 41723031 SA3280001 JHIES GEAR FELT 1
32 41712072 SA4789101 £k 2B LOWER SHAFT WICK SUPPORT B 1
33 S04033 062060816 PEETM6 X 8 SCREW PAN M6 X8 1
34 41712073 145547001 EIREREEiR TUBE HOLDER 1
35 S04035 062400616 BE5TM4 X 6 SCREW PAN M4 X6 1
36 12923019 $49957000 THZE6 X6 WICK 4 X4 [=1370 1.37
37 12921005 SA4791101 M (d4X d6) 0IL TUBE L=620 0. 62
38 41711014 149547000 2k 6. 4 CORD HOLDER 6. 4 1
39 41711015 525567000 HLEE 3213, 2 CORD HOLDER 13.2 1
40 417530025 | 0A5401006 [ 124 (35 H4E) M4 X 10DB SCREW PAN(S/P WASHER) M4X 10 2
41 41711014 525664000 Hi2k 6. 4 CORD HOLDER 6. 4 1
42 417530025 | 0A5401006 | 124 (35 H4E) M4 X 10DB SCREW PAN(S/P WASHER) M4X 10 5
43 41712074 SA5259001 L EE 0IL COVER 1
45 417530021 | 062401016 JEETMA X 10 SCREW PAN M4 X 10 5
46 41736001 $38265000 EHELL TERMINAL L 1
47 41722016 142274101 Y 54, 2 RUBBER CAP 4.2 1
50 12921002 SA6263001 [4EJe Juihi (d3X d5) 0IL TUBE L=320 0.32
51 | 4172302100 | SA6260001 L FELT ASSY 1
52 41723026 $00400000 T b 2.5 WICK 2.5X200 0. 20
53 12921002 SA6579001 | #EJe Bl (63X ¢5) OTL TUBE L=110 0.11
54 41736002 SA5339101 THE T OIL FEEDING PIPE 1
55 41711016 525567000 Hi2k 8. 4 CORD HOLDER 8.4 2
56 41712075 SA3242001 JH1E S 4 FELT HOLDER 1
57 417515009 | $44924001 [if] 5 WBATM3 X 5. 5 SCREW M3X5.5 2
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F. ftyiE¥g 3 & //Lubrication
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A v S Part

SEMNS

No. No. Ref. No. T4 NAME OF PARTS Amt. wiE
58 41711012 SA3274101 T B S 4 FELT HOLDER 1
59 417515010 | S47307001 BEETM3 X 4 SCREW M3 X4 2
60 12921002 SA6577001 | #EJE Bl (63X ¢5) 0IL TUBE L=300 0. 30
61 41711015 552907000 HHZE13. 2 CORD HOLDER 13.2 2
63 41712110 SA6581001 S EARL WICK SUPPORT L 1
64 41723024 SA6583001 JERAR GBS FELT BEDL 1
65 S04035 062400616 BE5TM4 X 6 SCREW PAN M4 X6 3
66 W02008 028040246 PR R B 2-4 WASHER SPRING 2-4 3
67 41712130 SA6582001 TS EARR WICK SUPPORT R 1
68 41723018 SA6584001 JE AR HIESR FELT BED R 1
69 $02039 $25310101 BEETM4 X9 SCREW FLAT M4X9 3




G . B % 8/ Threading mechanism
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G. FFZIE'E /Threading mechanism

=, = = = =N
K5 |AdHSPart| S%54E B LR NAME OF PARTS B
No. No. Ref. No. Amt.
1 41712077 SA3250001 S nA ARM THREAD GUIDE A 1
2 $04030 062500616 FEETM5 X 6 SCREW PAN M5 X 6 1
3 41712078 SA4333001 5 nB ARM THREAD GUIDE B 1
4 $04030 062500616 FEETM5 X 6 SCREW PAN M5 X6 1
5 41712079 SA6391001 Tk geC ARM THREAD GUIDE C 1
6 S04030 062500616 FEETM5 X 6 SCREW PAN M5 X6 1
7 41702030 153049001 [ 28 5 AT UPPER THREAD GUIDE STUD 2
8 41713001 SA3254001 e 4 Ji TENSTON BRACKET 1
9 41713002 AT L THREAD TAKE-UP SPRING 1
10 41713003 SA3255001 JE LR AT TENSION STUP 1
11 129530013 | $31032001 JE LR IR B} TENSION NUT 1
12 41713005 159805001 e 2 Ak TENSION DISC PRESSER 1
13 41713006 145446001 e £ 48 DISC TENSTON 1
14 417515012 | 100402004 [if] 5 W2 T SM3. 57 SET SCREW SM3. 75 1
15 $12001 SA4143001 BE4ETM6 X 8 SET SCREW (FT) M6X6 1
16 41702031 512699000 ALY TENSION RELEASE PIN 1
17 41713007 SA3256001 e 25 FTHAA TENSION STUD A 1
18 41713006 145446001 e £ 48 DISC TENSTON 2
19 41713301 159224001 MLy THREAD GUIDE ARM 1
19 41722320 TRIERE T DAMPING RUBBER 1
19 N01024 021400306 IS BEREMA NUT 3 M4 1
20 41726014 AT SR NEEDLE BAR THREAD GUIDE 1
21 41712082 SA3258001 AT BB T 1D N-BAR BUSH THREAD GUIDE D 1
22 41203018 152881001 ZRvAHI B NEEDLE COOLER ASSY 1
22 41222019 2830 PLUGS 1
23 $10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6X 6 1
24 41223043 152883000 JHI8 X 15. 5 FELT 8X15.5 1
25 41213008 152884001 i £ 4 NEEDLE COOLER THREAD GUIDE 1
26 409511017 | 062670412 2E] SCREW PAN SM3.57-40X 4 1
27 41713009 100136001 e LR TENSION NUT 1
28 41713010 SA4146001 L SUB TENSION SPRING 1
29 41713011 $12441001 112 WASHER 1
30 41713012 e 4 TENSION SPRING 1
31 | 4171301300 ek dn Al THREAD TENSION REGUALATOR ASSY 1
32 | 4171301400 HI LR AR AL THREAD TENSTON REGUALATOR ASSY 1




H . % %3 & / Bobbin winder mechanism
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H. #%3E'E /Bobbin winder mechanism

=, = = = =N
No. No. Ref. No. Amt.
1 301382 SA4795001 Thizs TOP COVER 1
2 41702033 SA3290001 2 28 - Wil SHAFT BW-LEVER 1
3 $09019 012500536 BE45TM5 X 5 SET SCREW SOCKET (FT)M5X5 1
4 41709026 SA3291001 LT BOBBIN WINDER LEVER 1
5 41702034 SA4171001 L SPRING HOOK 1
6 41712084 152936001 R i PLATE SPRING 1
7 41712085 152937001 HJE WASHER 1
8 S04077 062350616 PEETM3. 5X 6 SCREW PAN M3.5X6 1
9 W01015 159486001 6. 5 WASHER 2
10 H05006 048050342 EEl b RETAINING RING E5 1
11 41702035 SA3293001 LTV STUD B-WINDER 1
12 41709027 SA1984001 R s R A BOBBINPRESSER ARM 1
13 S04081 062401216 BEETMA X 12 SCREW PAN 4X 12 1
14 41712086 SA3294001 R EAT BOBBIN PRESSER 1
15 417515006 | $23418002 BE5TM4 X 5 SCREW M4 X 5 1
16 41709028 SA3295001 L EIR CLAW B-WINDER 1
17 $09006 012400436 JEETMA X 4 SET SCREW SOCKET (FT)M4 X 4 2
18 41727007 $10438001 L SPRING TWIST 1
19 H05006 048050342 EEl b RETAINING RING E5 2
20 41708025 SA4796001 H SPACER COLLER 1
21 41702036 SA3296001 B4 BOBBIN WINDER SHAFT 1
22 41703021 SA3297001 B9 WHEEL B-WINDER 1
23 41722017 120448001 ¥ )57 P BOBBIN WINDER RUBBER BAND 1
24 S09006 012400436 PEETMA X 4 SET SCREW SOCKET (FT)M4 X 4 2
25 W01015 159486001 6. 5 WASHER 2
26 41711063 SA1988001 YL BOBBIN SUPPORT 1
27 41727008 $10268001 LA SPRING 1
28 41702037 SA3298001 NR~E] STPPER SHAFT B-WINDER 1
29 41719001 SA3299001 P17 KNTFT 1
30 $04030 062500616 FEETM5 X 6 SCREW PAN M5 X6 1
31 1291301100 | SA1994101 LA IR AL BOBBIN WINDER TENSION ASSY 1
32 12913007 145446002 ek A DISC TENSTON 2
33 12927016 100401022 e el gifi 5 TENSION SPRING 1
34 129530013 | $31032001 JEZZHE L] TENSTON NUT 1
35 12928014 $12441001 112 ] WASHER 1
36 S09019 012500536 BE4ETM5 X 5 SET SCREW SOCKET (FT)M5X5 1
37 S04038 062061016 BEETME X 10 SCREW PAN M6X 10 6
38 41704002 SA4797101 A LR UKl DRIVING WHEEL B-WINDER 1
39 S10018 $23651001 ] 5 BBATM6 X 0. 75 SET SCREW SOCKET (FT)M6X 0. 75 2
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J. V)43 8 /Thread trimmer mechanism

=, = = = =N
No. No. Ref. No. Amt.
1 41710003 SA3301101 VA THREAD TRIMMER CAM 1
2 $10018 $23651001 ] 5 BBATM6 X 0. 75 SET SCREW SOCKET (FT)M6 X6 3
3 41712087 SA4798001 RG22 S5 AR SETTING PLATE SOLENOID 1
4 41730001 SA5135001 ) £k W ik THREAD TRIMMER SOLENOID 1
5 102031 017400802 JEAEMA X 8 BOLT M4X8 2
6 W02008 028040246 PR R B 2-4 WASHER SPRING 2-4 2
7 01001 025040236 g 4 WASHER PLAIN M4 2
8 41702038 SA3307001 HLRAERAT SOLENOID LEVER 1
9 $09006 012400436 PEETMA X 4 SET SCREW SOCKET (FT)M4 X 4 1
10 41722020 154599000 HOL 2k 2% 5 P SOLENOID CUSHION 1
11 41728033 $02445001 P WASHEWR 1
13 417530306 | S$55484002 PEAL CHYH M5 X 15 |BOLT SCREW SOCKET (SP/WASHER)M5 X 10| 2
14 41712088 SA4799001 IR ) FEAT PUSHING LEVER D-LEVER 1
15 4175830012 | SA3306001 BUZEI7-3 SHOULDER SCREW 7-3 1
16 | 4171211100 | SA3309101 PN IKBIAT A4 TR-DRIVING LEVER 1
17 41703022 SA3310001 PIER COLLAR TR-TRIMMER 1
18 41702039 SA3311001 PIBRE COLLAR SHAFT 1
19 417512009 | $46903001 BE45TM4 X 5 SET SCREW M4 X5 1
20 H05029 048040342 48 E4 RETAINING RING E4 1
21 41702040 SA3315001 P ATV THREAD TRIMMER RODV 1
22 | 4170500300 | $32465001 ek g4 BALL JOINT ASSY P
23 N01021 021060106 12 REM6 NUT 1 M6 2
24 417512005 | S32462001 BIZETBM6 SHOULDER SCREW B M6 1
25 NO1012 021060306 HZREM6 NUT 3 M6 1
26 $10018 $23651001 [ 52 BBATM6 X 0. 75 SET SCREW SOCKET (FT)M6 X 6 1
27 41703023 231071001 =] X 15 BUSH 8 X 15 1
28 41702041 SA3312001 UKEN T S [ il GUIDE SHAFT 1
29 41727009 SA3313101 P SPRING COMPRESSTON 1
30 41722018 154596000 ok ez 2 P8l CUSHION 1
31 417512005 | S32462001 BHIZ4TBM6 SHOULDER SCREW B M6 1
32 NO1012 021060306 B2 REM6 NUT 3 M6 1
33 417510003 $25475101 BEETME X 19 SET SCREW M6X 19 1
34 N01021 021060106 12 REM6 NUT 1 M6 1
35 41712089 SA4546001 PILATATV THREAD TRIMMER LEVER V 1
36 41712090 SA3317001 P ATATH THREAD TRIMMER LEVER H 1
37 41712091 SA4801001 P2 AT THREAD TRIMMER ROD H 1
38 | 4170500300 | $32465001 kAL BALL JOINT ASSY 2
39 N01021 021060106 B2 REM6 NUT 1 M6 2
40 417512005 | S32462001 BHIZ4TBM6 SHOULDER SCREW B M6 1
41 NO1012 021060306 B2 REM6 NUT 3 M6 1
492 41702042 SA3319101 VIR AT AT 4 SHAFT TR-TRIMMER LEVER 1
43 41728023 SA4545001 H SPACER 2
44 H03006 048080142 P4 BE(8 RETAINING RING EXTERNAL C8 1
45 $10019 012060636 FEETM6 X 6 SET SCREW SOCKET (FT)M6 X6 2
46 41712092 SA3320101 L SPRING HOOK 1
47 41727010 SA3321001 PIE RN SPRING EXTENSION 1
48 S05123 018501236 JEFEME X 12 BOLT SOCKET M5X 12 1
49 02001 028050246 [ 5 WASHER SPRING 2-5 1
50 41728028 146354002 [ 5 WASHER PLAIN 5 1
51 41709029 SA3324001 =) J] A% MOVING KNIFE LEVER 1
52 417512007 | SA3325001 BAi2476. 35-6 SHOULDER SCREW 6. 35-6 1
53 41702043 SA4802001 IPALIEL SHAFT MOVABLE KNIFE LEVER 1
54 $10019 012060636 BEETM6 X 6 SET SCREW SOCKET (FT)M6 X6 1
55 41712093 SA3327101 Bl JTERT M-KNIFE CONNECTING PLATE 1
56 4175830013 | SA4354001 BiZ%76-1. 8 SHOULDER SCREW 6-1. 8 1
57 41715001 SA5157001 BT HRA NEEDLE PLATE A 1
58 | 4170903000 | SA3330001 s JJAHAEF MOVABLE KNIFE ASSY F 1
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J. V)43 8 /Thread trimmer mechanism

=, = = = =N
No. No. Ref. No. Amt.
59 417830014 | SA4518001 Big4T MOVABLE KNIFE SHOULDER SCREW 1
60 41728007 SA4519001 S E THRUST WASHER 1
61 41728008 S00705001 SIPAAES MOVABLE KNTFE COLLAR 1
62 41728009 SA6297001 0.2 M-KNTFE SPACER TO. 2 1
62 41728009 SA3334001 #0. 3 M-KNTFE SPACER TO. 3 1
62 41728009 SA6398001 B0, 4 M-KNTFE SPACER TO. 4 1
63 41719002 SA3335001 5 JJF FIXED KNIFE F 1
64 S04036 062300416 BEETM3 X 4 SCREW PAN M3 X4 2
65 01002 026030236 HPEM3 WASHER PLAIN M3 2
66 41712094 B fLER NEEDLE HOLE PLATE 1
67 417517001 100360003 B24TSM2. 38 SCREW 2
68 $02039 $25310101 BEETM4 X9 SCREW FLAT M4 2
69 417515008 | SA3538001 B2ATM4 X 8 SCEW M4 X8 2
70 41712095 SA6273001 N EHY U SHUTTLE BASE COVER HOOK U 1
71 W02007 028030246 FREEIAE 2-3 WASHER SPRING 2-3 2
72 01002 026030236 e M3 WASHER PLAIN M3 2
73 S04036 062300416 BEETM3 X 4 SCREW PAN M3 X4 2
75 | 4171500100 EFRAZAE NEEDLE PLATE A ASSY 1
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K. 3 %3 /Thread wiper mechanism

=, = = = =N
K5 |AdHSPart| S%54E B LR NAME OF PARTS B
No. No. Ref. No. Amt.
1 41730002 SA5208001 Lk ik AL THREAD WIPER SOLENOID ASSY 1
2 41727011 S41206001 Pk sindi THREAD WIPER SPRING 1
3 41728011 S41205001 P-4 WASHER PLAIN 1
4 41726007 $25456001 HZER PLUNGER PIN 3
5 41712210 SA5217001 LR Rk 2 25 T-WIPER SOLENOID SETTING PLATE 1
6 41711011 SA4806001 AL SOLENOID COVER 1
7 S04082 062300616 JZETM3 X 6 SCREW PAN M3 X4 8
8 41712096 SA5218001 P THREAD WIPER SHAFT BRACKET 1
9 S05116 018400836 PEFEMA X 8 BOLT SOCKET M4 X8 1
10 01001 025040236 g 4 WASHER PLAN M4 1
11 | 4170204400 | SA1967001 EmEs ALk N THREAD WIPER CRANK ASSY 1
12 H05029 048040342 48 E4 RETAINING RING E4 1
13 41708007 $25454001 WE S E] SET SCREW COLLAR 1
14 417515005 | $25279001 B24TM3. 5-5 SET SCREW (CP)M3.5-5 1
15 41727012 SA2287001 I SPRING 1
17 41712097 SA5219001 FALFT THREAD WIPER ROD 1
18 W01024 110735001 P WASHER 1
19 H05002 048030342 43 RETAINING RING E3 1
20 41712098 $10470101 HEN 2 WIPER 1
21 417515013 | 060400516 BE45TM4 X 5 SCREW BIND M4 X5 1
22 41708008 146288001 FHER 4P el THREAD WIPER STUD COLLAR 1
23 41728034 S03677001 Hupg| WASHER 1
24 41730003 SA5213001 {5 1 IR AL STOP SWITCH ASSY 1
25 417530306 | $55485001 12 Gir ) M5 X 15 BOLT SOCKET (S/P WASHER) M5X12 2
26 41730059 HfEA PLUGIN A 1
27 41730060 4B PLUGIN B 1




L. #2238 / Tension release mechanism
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L. MAER3IEH /Tension release mechanism

= = = = =N
ol P e, | Emtram NAIE OF PARTS o |
1 41730004 SA4855001 WAL PRIV TENSION RELEASE SOLENOID HV 1
2 L02031 017400802 B2 HEMA X 8 BOLT M4 X8 2
3 W02008 028040246 PRI 24 WASHER SPRING 2-4 2
4 W01001 025040236 g4 WASHER PLAIN M4 2
5 L02036 017401415 PEAEMA X 14 BOLT M4 X 14 1
6 N01024 021400306 7N SR BEMA NUT 3 M4 1
7 W01001 025040236 P M4 WASHER PLANT M4 1
8 41722020 154599000 FEL {2 % o 4 B SOLENOID CUSHION 1
9 41712099 SA6389001 FHL Gk 2 AR SETTING PLATE SOLENOID 1
11 41702045 SA3347001 WA AT TENSION RELEASE BAR 1
12 H05029 048040342 4 PEE4 RETAINING RING E4 1
13 W01009 025050236 5 WASHER PLAIN M5 1
14 41727013 SA3348001 G SPRING COMPRESSION 1
15 41711013 SA3349001 UGB o SOLENOID COVER 1
16 417530012 | SA3306001 BrisAgT7-3 SHOULDE SCREW 7-3 2
17 41722021 081007070 0% P8IP7 0 RING P7 2
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P. FE3EE /Air pressure mechanism

=, = = = =N
No. No. Ref. No. Amt.
1 41730011 SA5281001 HAL 2 R ZH A2 SOLENOID VALVE ASSY 2A 1
2 40730028 SA5289001 RCHEICR (347) MANTFOLD2 1
3 40730082 S39116100 | HLREIRISY3120-5L0ZD-C4 VALVE SY3120-5L07ZD-C4 2
4 40728003 SA5283001 MleDaakins SILENCER 2
5 40730024 SA5282001 AYPEANE T AIR VALVE 1
6 417530026 | 509228000 Bk JOINT 1
10 40730046 T MANUAL VALVE 1
11 407512002 | 153274001 T BRCE RET SEALING SCREWS MANTFOLDS 3
12 41712106 SA5286001 [ 22 B bl SETTING PLATE VALVE 1
14 417530024 | 018503036 IEAEM5 X 30 BOLT SOCKET M5X 30 2
14 N01024 IEREM4 NUT 3 M4 2
15 41730022 SA5191001 | J gk 2 At VALVE HARNESS X2 ASSY 2
16 40730010 WA SPIRAL TUBE 6
16 40736001 IR L THREADED BUSHING FITTINGS 1
17 61911006 SA6405001 TRER AIR TUBE R 1
18 61911006 SA6406001 EL ATR TUBE L 1
28 61911006 SA6405002 TRER AIR TUBE R 1
29 61911006 SA6406002 EL ATR TUBE L 1
19 41711010 SA6407001 Gy s SPIRAL 1
20 417830015 | 032422003 N WOOD SCREW 2
25 41711015 525664000 HH2k 3213, 2 CORD HOLDER 13.2 1
26 417530025 | 0A5401006 [ 12 (35 £ M4 X 10DB SCREW PAN(S/P WASHER) M4X 10 1
31 40730031 FHL B 1) 5 A SOLENOID VALVE COVER 1
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Q. HAIPMIEEE /Power supply equipment mechanism

5 |AFM45SPart| BHMH4E A NAME OF PARTS HE P
No. No. Ref. No. Amt.
1 41711015 525567000 M2k 213, 2 CORD HOLDER 13.2 3
1 41711017 M2k 216 CORD HOLDER 16 1
2 41711014 149547000 JRZEHR6. 4 CORD HOLDER 6. 4 1
3 41711015 525567000 M2k 213, 2 CORD HOLDER 13.2 2
4 417530025 | 0A5401006 | W2k (A5 #4PE)M4 X 10DB [ SCREW PAN(S/P WASHER)M4 X 10DB 7
5 41730851 SA4830001 8 KA H-POSITION SENSOR ASSY 1
6 S04076 062300816 IEATM3 X 8 SCREW PAN M3X8 3
7 41730006 SA3481001 WL I A A SWITCH ASSY MACHINE HEAD 1
8 417530023 | 0A5301605 | W2k (5 #4PE)M3 X 16DB [ SCREW PAN(S/P WASHER) M4 X 16DB 2
9 417530025 | 0A5401006 | W2k (5 #4P&)M4 X 10DB [ SCREW PAN(S/P WASHER) M4 X 10DB 1
11 41730007 SA5210001 LERRIR 5T THREAD WIPER SOLENOID HARNESS 1
12 41730008 SA5214001 FF Rk STOP SWITCH HARNESS 1
14 417530025 | 0A5401006 | W2k (5 #4P&)M4 X 10DB [ SCREW PAN(S/P WASHER) M4 X 10DB 1
15 41711025 554482000 M2k 219 CORD HOLDER 19 1
16 41711026 554482000 M2k 223 CORD HOLDER 23 1
17 417530025 | 0A5401006 | W2k (5 #4P&)M4 X 10DB [ SCREW PAN(S/P WASHER) M4 X 10DB 1
20 41711009 SA6560101 LRy FH IRk SPIRAL 2
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S. Lik3EH /Motor mechanism

FE | AAHE | sH45 R | s
No. Part No. Ref. No. T4 NAME OF PARTS Amt. wiE

1 41730047 | J80991001 [ hikZHAHCDD-430D MOTOR ASSY CDD-430D 1

2 41730040 2210 4R 2210 ELECTRICAL CONTROL BOX 1

3 40931008 SER 1N RUBBER SPACER 4

5 41730070 LED] (TD-5) LED LIGHT (TD-5) 1

6 703061 BLEE & B 414 RACK PALLET COMPONENTS 1

7 41532020 JiEiES CASTERS 4




T . B4R 3% & / Foot switch pedal mechanism
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T. B¥HR5%/Foot switch pedal mechanism

=, /\_A = 72,% = =N .
No. No. Ref. No. Amt.

1 41730012 SA3519101 JEIES A A TREADLE UINT. A ASSY 1

2 41730045 SA6038001 20 IS I R Al 2-PEDAL FOOT SWITCH SW ASSY 1




Z . M4 / Accessories




Z Mi{E/Accessories

=, = = = =N
K5 |AdHSPart| S%54E B LR NAME OF PARTS B
No. No. Ref. No. Amt.
1 41711060 SA4842001 ik MOTOR COVER 1
3 S04038 062061016 BEATME X 10 SCREW PAN M6X 10 4
4 41711031 SA4844001 HESA OTL PAN 1
5 41711006 154467001 [ RE DUST OILER 1
6 417830010 | 037301215 BEAEM3 X 12 TAPPING SCREW PAN M3X 12 2
7 41722005 SA3540001 2% g B A RUBBER CUSHION 3
8 412516012 | 109714000 5T NATL 7
9 41711066 114486002 R IH A OILER 1
10 40631003 122991001 kAL ELR ACCESSORY BAG 1
11 20131038 S06706001 /Ny A (e yE) SILICONE OIL 1
12 41718004 S44633001 B BOBBIN LAN 3
14 40319006 HLAIDP X 17#19 NEEDLE 4
15 11631008 114483002 AL OILER ASSY 1
16 20131037 $55663001 T REALAE: OIL TANK ASSY 1
17 10131004 142443001 1242 7] (/) SCREW-DRIVER (SMALL) 1
18 10131003 118837001 ez J) () SCREW-DRIVER (MIDDLE) 1
19 10131002 101572102 1222 71 () SCREW-DRIVER (BIG) 1
20 30131005 107779001 WT6X7 WRENCH 62X 7 1
21 30131006 100887001 WTF-8X10 WRENCH 8X 10 1
23 30131007 S07783001 WS R T (1. 5mm) HEXAGONAL WRENCH 1.5 1
24 20131046 142002001 WS AT (2mm) HEXAGONAL WRENCH 2 1
25 30131010 154125001 WS AIRCT (3mm) HEXAGONAL WRENCH 3 1
26 30131012 142721001 WS AT (4mm) HEXAGONAL WRENCH 4 1
27 20131047 118064001 W 2N AT (5mm) HEXAGONAL WRENCH 5 1
28 20131056 150335001 WS 3T (6mm) HEXAGONAL WRENCH 6 1
29 1013100700 | $40574209 LRI COTTON STAND ASSY 2DTHF 1
30 20131051 B FORCEPS 1
31 41712355 EIAR T H g 22 7] NEEDLE PLATE SPECTAL SCREWDRIVER | 1
32 11411029 S AR Gl IR) INJECTOR (GREASE) 1
33 41731001 i MANUAL 1
79 S05088 PEAEM6 X 45 BOLT M6 X 45 4
94 417530025 | 0A5401006 | 124 (5 H4BE)M4 X 10DB | SCREW PAN(S/P WASHER) M4 X 10DB 2
96 | 4121208400 PHR R ALAE: EYE GUARD ASSY 1
97 41722033 SA3395001 W R RUBBER CUSHION 2
98 41712131 SA3392001 O SPACER 2
99 41726019 SA3384001 MLk SR A PIN 2
100 $10019 012060636 B2ETM6 X 6 SET SCREW SOCKET (CP)M6X 6 2
101 41712132 SA3385001 Sk e HINGE HOLDER 2
102 S05112 018066036 BZAEM6 X 60 BOLT SOCKET M6 50 4
103 41728030 213650001 HPE 2. 3X8. 5X 38 WASHER 2.3X8.5X38 4
104 S05152 017066002 BZAEM6 X 65 BOLT M6 X 60 1
105 N01021 021060106 12 REM6 NUT 1 M6 4
106 41722005 SA3540001 2% PR B A RUBBER CUSHION 4
107 41730010 SA4845001 i SHOCK ABSORBER GAS 1
108 301671 SA4846001 S phae S HOLDER ABSORBER 2
109 41703027 SA5251001 g SPACER 1
110 S05117 018064031 PEAEM6 X 40 BOLT SOCKET M6 X 40 1
111 N01021 021060106 B2 REM6 NUT M6 1
112 41702023 SA4847001 HhU SHAFT U 1
113 $10019 012060636 B24M6 X 6 SET SCREW SOCKET (CP)M6X 6 1
114 41702024 $17974001 4hD SHAFT D 1
115 41703028 S17975100 FEGS SHAFT COLLAR GAS 2
116 41728018 025080132 HPE S8 WASHER PLAIN S8 2
117 H05031 048060342 4 BIE6 RETAINING RING E6 2
118 S05112 SA3387001 BZAEM6 X 60 BOLT SOCKET M6X 75 2
120 41728030 213650001 HPE 2. 3X8. 5X 38 WASHER 2.3X8.5X38 2
122 N01021 021060106 B2 REM6 NUT M6 2




Z . M4 / Accessories




Z Mi{E/Accessories

=, = = = =N
No. No. Ref. No. Amt.
128 301672 SA6261001 YR HOLDER ABSORBER COVER 1
129 | 417530033 | S55479001 2 iy #JB) M4 X 8 BOLT SOCKET (S/P WASHER) M4 X8 6
130 41728030 159486001 B2, 3X8.5X 38 WASHER PLAIN M6 1
132 41712108 TR0 SWITCH MOUNTING BRACKET 1
133 S05048 018401036 BEATMA X 10 BOLT SOCKET M4X 10 2
134 N01024 021400306 7 2 REM4 NUT 3 M4 2




V1. MERE (£M 1) / Attachment set (Option parts)




V1. WB3EE GEW) /Attachment set (Option parts)

Mo [T e | Emean NASE OF PARTS e | W
2 | 41730074 | SA4816001 55 A Z8FZ1-N  |FIBER AMP FZ1-N 1

5 S05127 | 62300616 [BZ£]M3 X 6 SCREW_PAN M3 X6 2

6 | 41730073 [ SA4819001 |) 5 4T 4% % 25PRD—{FIBER PRD-410 1

7 | 41712115 [ SA5194001 |45 228 [F 5 A SENSOR SETTING PLATE 1

8 | 417513301 | SA8597001 |BEFEM5 X 12 BOLT SOCKETM5 X 12 1

9 | 41711014 | 149547000 |J& JrJ26. 4 CORD HOLDER 6. 4 1

10 | 417530025 | 0A5401006 [#24% (ify #4J8) M4 X 10]SCREW PAN(S/P WASHER)M4 X 10 | 1

11 | 41712635 oF 2k 28DX ARM THREAD GUIDE DX 1




Ga.ItRA—

%% / Gauge parts list

=M / Presser foot

A [/ 842843-001 *

B / S42844-001

C /S42845-001

D / S42846-001

&,

_B sz

6

$10

J /S42848-001

/@JM

G / 158592-001

E / S42847-001

<3)

i

25

s
I

/®/¢2

XA | S42849-101

H / SA4811-001

B-L / S49448-001

A-CUT / S40214-001

5'—+ b4

5.5

Do

ﬁ $25

Dos

5 :—| $55

$t7L#% / Needle hole plate

2.4 C0.4 1/ SA3336-001 =% | 2.2/ SA5221-001 % | 3.0C1.5/85A5222-001 =
<> Cz= D Ce D
b4 b6
$2.2
2.4 : -1 $3
! 29 : 3.0 : 2.9
e (= i L ) L )

A *1I2S M AIRETEHE

The * symbol is for Standard parts.
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Ga. LHE—¥i#K/Gauge parts list

FE |RAMSPart s iraper No, T4 NAME OF PARTS OB |
No. No. Amt.
1 41716001 A/S42843001 o s A WORK CLAMP A 1
2 B/S42844001 1 e JEIB WORK CLAMP B 1
3 €/S42845001 H R JEIC WORK CLAMP C 1
4 41716004 D/S42846001 o & D WORK CLAMP D 1
5 E/S42847001 1 & JE WORK CLAMP E 1
6 F/157237001 o s E WORK CLAMP F 1
7 G/157592001 R BHIG WORK CLAMP G 1
8 41716010 J/S42848001 T WORK CLAMP J 1
9 A-CUT/S40214001 o s A WORK CLAMP A-CUT 1
10 B-L/S49448001 o s A WORK CLAMP B-L 1
11 XA/S42849101 o s A WORK CLAMP XA 1
12 41716003 H/SA4811001 o s JH WORK CLAMP H 1
13 41712094 2. 4C0. 4/SA3336001 EFFLAR & 2. 4 NEEDLE HOLE PLATE & 2.4 1
14 41715002 2. 0/SA5221001 EFFLAR & 2. 0 NEEDLE HOLE PLATE ¢2.0 1
15 41715005 3. 0C1. 5/SA5222001 B FLAR 3.0 NEEDLE HOLE PLATE ¢3.0 1
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